

TEST REPORT

1. PVC (VINYL) FLOOR

TEST RESULTS				
TEST ITEM	UNIT	SAMPLE	RESULT	TEST METHOD
DISCOLORATION TEST (**)	-	-	4-5 GRADE	KS M 3802 : 2014
ABRASION RESISTANCE (ABRASION WHEELS: CS-17, WEIGHT: 1,000 G, CYCLES: 1,000 CYCLES)	MG	-	5	ASTM D4060-19 (APPLICATION)

** CONDITION OF ACCELERATED WEATHERING TEST

* LIGHT SOURCE: CARBON ARC

* B.P.T. : 63℃+3℃, HUMIDITY: 50% +5% RH, SPRAY CYCLE: 18 MIN/ 120 MIN, EXPOSURE TIME: 100 H

Shaoxing Wellmark Leather co.,LTD.
Shaoxing Wellmark Textile co.,LTD.